Aurora, NE 68818

- 800-694-4525
f‘%z‘ WWW.VANCARE.COM 3% Made with Pride in the USA 1515 Firt Street
nniversar



VANDER-LIFT
MODELS 450, 600 * 1000
MAINTENANCE MANUAL
TABLE OF CONTENTS

VANDER-LIFT DIAGRAM OF PARTS AND DESCRIPTIONS

Vander-Lift 450 diagram, part numbers and descriptions Page 3-4
Vander-Lift 450 w/scale diagram, part numbers and descriptions Page 5-6
Vander-Lift 600 diagram, part numbers and descriptions Page 7-8
Vander-Lift 600 w/scale diagram, part numbers and descriptions Page 9-10
Vander-Lift 1000 diagram, part numbers and descriptions Page 11-12
ASSEMBLING LIFT

Tools needed to assemble your lift Page 14
Assembly Procedure Page 14-15

TROUBLE SHOOTING GUIDE

Problems, Solutions & Diagrams Page 16-23
MONTHLY VANDER-LIFT SLING INSPECTION SHEET Page 24
MONTHLY VANDER-LIFT INSPECTION SHEET Page 25

VANDERLIFT PREVENTATIVE MAINTENANCE CHECKLIST Page 26

QUARTERLY MAINTENANCE CHECK Page 27
Tools needed for quarterly maintenance check Page 27
Quarterly Maintenance Page 26-27

February 2021 For your nearest Distributor, call 1-800-694-4525



VANDER 450

st Distributor, call 1-800-694-4525

your neare:

For

February 2021



VANDERLIFT 450

REF # PART # DESCRIPTION QTY REF # PART # DESCRIPTION QTY
1 MFG-9-523190 CASTER 3" NON-LOCK 2 21 MFG-6-000350 INDEX ARM (ZINC) 1
2 MFG-9-238120  3/8-16X1.25 FH-SH/SS 2 22 MFG-6-573300 SHIFT BAR (33 3/4") 1
3 MFG-9-263820  3/8-16 NYLON LOCKNUT 4 23 MFG-6-000055 HOSP PLUG W/AC CORD 1
4 MFG-4-900100 V-L LEG PROTECTORS GREY 2
5 MFG-4-100010  V-L LEG (WHITE) 2 25 MFG-9-633820 7/8" END CAP-RUBBER 3

MFG-4-200010  V-L LEG (BLUE) 2
6 MFG-9-225750 1/4-20 X 3/4 FH PH 4 27 MFG-6-008025 PENDANT SWITCH-CON/B 1
7 MFG-9-238100 3/8-16 X 1 GR 5 BOLT 3 28 MFG-4-100030  V-L TOWER (WHITE) 1
8 MFG-4-100020  V-L BASE (WHITE) 1 MFG-4-200030 V-L TOWER (BLUE) 1

MFG-4-200020 V-L BASE (BLUE) 1 *28 MFG-9-322039 VC CORD ASSEM (TAN) 1
*8 MFG-6-008010 24V CONTROL BOARD SONEIL 1 *28 MFG-9-336450 E-STOP WIRE HARNESS 1
*8 MFG-9-270463  4-40X5/8 SH CAP (SS) 2 *28 MFG-9-370650 POWER CORD (MOTOR) 1
*8 MFG-9-270625 6-32X1/4 BH SH (SS) 2 *28 MFG-9-398956 WIRE 5&6 MICRO SWTCH 1
*8 MFG-9-270838  #8-32 X 3/8" PH-PH 2 *28 MFG-9-542400 1/2" GROMMET 1
*g MEG-9-271075 #10-24 X 3/4 MS 1 29 MFG-9-250155 1/2-20 X 1-1/2 HH GR 5 ZINC 1
*8 MFG-9-290650  #6 INTERNAL LOCK/WSH 2 30 MFG-9-250250 1/2-20 X 2 1/2 N.F. HEX HD/CS 1
*7 MFG-9-293807  3/8" SPLIT LOCK WASH 5 31 MFG-9-250155  1/2-20X 1 1/2 HH 1
*8 MFG-9-320650 CORD RESTRAINT 1 32 MFG-9-624110 BRONZE BUSHING 3/4" 2
*8 MFG-9-321510 BATTERY 12 VOLT 2 33 MFG-9-370690 EMERGENCY STOP SWTCH 1
*8 MFG-9-351600 JUMPERS (BATTERY) 1 34 MFG-4-100070  LIFT ARM (WHITE) 1
*8 MFG-9-386630 FLAG TERM. .250 1 MFG-4-200070  LIFT ARM (BLUE) 1
*8 MFG-9-386710 RING TERMINAL (BLUE) 2
*8 MFG-9-387100 SPADE CONN-MALE (BL) 1 35 MFG-9-265005 1/2 -20 JAM NUT 2
*8 MFG-9-542400 1/2" GROMET 1 36 MFG-4-910130 COMP/HANGER BAR(GRAY) 1
*8 MFG-9-570850 BATTERY PAD (UPPER) 1 37 MFG-4-910120 HANGER ROD COMPLETE 2
*8 MFG-9-570860 BATTERY PAD (LOWER) 1 38 MFG-4-520151 ACTUATOR, V-L 24V 1
*8 MFG-9-570870 BOARD PAD 1 *38 MFG-4-930145 CRANK - EMERGENCY DN 1
*8 SEW-6-000089 BATTERY STRAPS 1 *38 MFG-9-370660 MIC SWITCH/DOORG&LIFT 1
9 MFG-9-250050 1/2-13 X 5 1/4 HH G5-LEG 2 *38 SEW-4-900171 V-L BOOT (BLK) 1
10 MFG-9-295040 WASHER .040/SS 2 39 MFG-9-238125 3/8 X1 1/4 SH BOLT 1
11 MFG-9-295062 WASHER .062/SS 2 40 MFG-9-263118  5/16-18 HEX NUT 1
12 MFG-9-265008  1/2-13 NYLON JAM NUT 2 41 MFG-9-645500 HOSE 4 ACT. BUSHING 1
13 MFG-9-523100 CASTER 4" LOCKING (POLY)! 2 42 MFG-6-000522 PLASTIC LIDS 2
14 MFG-9-238153  3/8-16X 1.5 FH SH/SS 2 * MFG-9-261024  #10-24 LOCK NUT 2
15 MFG-6-583650 CUT TIE ROD ENDS 2 * MFG-9-672020 PLASTIC MOUNT-MICRO 1
16 MFG-9-263824  3/8-24 N.F. NUT-ZN 6 * SEW-6-001048 SLING/BELT BAG 1
17 MFG-6-000366 TIE ROD - CHROMED 2 * MFG-9-225020  3/4 PLASTIC CAPS 4
18 MFG-9-583600 TIE ROD END 2 43 MFG-9-621000 1" LOCKING PLUG 2
19 MFG-9-266311 LOC NUT 5/8-11 1 * NOT PICTURED
20 MFG-9-592300 WASHER 5/8" WHITE NYLON 1 OPTIONAL

MFG-4-401200

IMS HANGING SCALE

February 2021

For your nearest Distributor, call 1-800-694-4525




VANDER 450 W/SCALLE

all 1-800-694-4525

st Distributor, c

your neare:

February 2021



VANDERLIFT 450 W/SCALE

REF # PART # DESCRIPTION QTY REF # PART # DESCRIPTION QTY
1 MFG-9-523190 CASTER 3" NON-LOCK 2 *21A MFG-9-265010  1/2-13 HEX NUT -ZN 2
2 MFG-9-238120  3/8-16X1.25 FH-SH/SS 4 21A MFG-9-250047 1/2-13 X4 SH CS -SS 1
3 MFG-9-263820  3/8-16 NYLON LOCKNUT 4 22 MFG-6-573290 SHIFT BAR-2 (29") 1
4 MFG-4-900100 V-L LEG PROTECTORS GREY 2 23 MFG-6-000055 HOSP PLUG W/AC CORD 1
5 MFG-4-200010 V-L LEG (BLUE) 2 25 MFG-9-633820  7/8" END CAP-RUBBER 1

MFG-4-100010  V-L LEG (WHITE) 2 26 MFG-9-621000 1" LOCKING PLUG 2
6 MFG-9-225750  1/4-20 X 3/4 FH PH 4 27 MFG-6-008025 PENDANT SWITCH-CON/B 1
7 MFG-9-238100 3/8-16 X 1 GR 5 BOLT 3 28 MFG-4-200037  V-L/SCALE TOWER-BLUE 1
*8 MFG-9-290650  #6 INTERNAL LOCK/WSH 2
*7 MFG-9-293807  3/8" SPLIT LOCK WASH 5 MFG-4-100037 V-L/SCALE TOWER-WHITE 1
8 MFG-4-200021  V-L BASE/SCALE BLUE 1 *28 MFG-9-320650 CORD RESTRAINT 1
MFG-4-100021 V-L BASE/SCALE WHITE 1 *28 MFG-9-322039 VC CORD ASSEM (TAN) 1
*8 MFG-6-008000 24V CONTROL BOARD SONEIL 1 *28 MFG-9-336450 E-STOP WIRE HARNESS 1
*8 MFG-9-261024  #10-24 LOCK NUT 2 *28 MFG-9-398956 WIRE 5&6 MICRO SWTCH 1
*8 MFG-9-270463  4-40X5/8 SH CAP (SS) 2 *28 MFG-9-542400 1/2" GROMET 1
*8 MFG-9-270625 6-32X1/4 BH SH (SS) 2
*8 MFG-9-270838  #8-32 X 3/8" PH-PH 2 30 MFG-9-265005  1/2-20 NYLON JAM NUT 2
31 MFG-9-250250 1/2-20 X2 1/2 HH 1
*8 MFG-9-271075 #10-24 X 3/4 MS 1 32 MFG-9-624110 BRONZE BUSHING 3/4" 2
*8 MFG-9-321510 BATTERY 12 VOLT 2 33 MFG-9-370690 EMERGENCY STOP SWTCH 1
*8 MFG-9-351600 JUMPERS (BATTERY) 1 34 MFG-4-200070  LIFT ARM (BLUE) 1
*8 MFG-9-386630 FLAG TERM. .250 1 MFG-4-100070  LIFT ARM (WHITE) 1
*8 MFG-9-386710 RING TERMINAL (BLUE) 2 35 MFG-9-265005  1/2-20X 1 1/2 HH 1
*8 MFG-9-387100 SPADE CONN-MALE (BL) 1 2
*8 MFG-9-570850 BATTERY PAD (UPPER) 1 36 MFG-4-910130 COMP/HANGER BAR(GREY)
*8 MFG-9-570860 BATTERY PAD (LOWER) 1 37 MFG-4-910120 HANGER ROD COMPLETE 2
*8 MFG-9-570870 BOARD PAD 1 38 MFG-4-520151  ACTUATOR, V-L 24V 1
*8 SEW-6-000089 BATTERY STRAPS 1 *38 MFG-4-930145 CRANK - EMERGENCY DN 1
9 MFG-9-250050  1/2-13 X 5 1/4 HH G5-LEG 2 *38 MFG-9-370660 MIC SWITCH/DOOR&LIFT 1
10 MFG-9-295040 WASHER .040/SS 2 *38 MFG-9-672020 PLASTIC MOUNT-MICRO 1
11 MFG-9-295062 WASHER .062/SS 3 39 MFG-9-238125 3/8 X 1 1/4 SHBOLT 1
12 MFG-9-265008  1/2-13 NYLON JAM NUT 2 40 MFG-9-263118  5/16-18 HEX NUT 1
13 MFG-9-523100 CASTER 4" LOCKING 2 41 MFG-9-645500 HOSE 4 ACT. BUSHING 1
14 MFG-9-238153  3/8-16X 1.5 FH SH/SS 2 42 MFG-6-000522 PLASTIC LIDS 2
15 MFG-6-583650 CUT TIE ROD ENDS 2 43 MFG-4-200047  V-L/S CELL MOUNT-BL 1
16 MFG-9-263824  3/8-24 N.F. NUT-ZN 6 MFG-4-100047  V-L/S CELL MOUNT-WHITE 1
17 MFG-6-000366  TIE ROD - CHROMED 2 *28 MFG-4-200057  V-L/S CELL HSING-BLU 1
18 MFG-9-583600 TIE ROD END 2 MFG-4-100057  V-L/S CELL HSING-WHITE 1
19 MFG-5-704000 1" GREEN SPRING/DANLY 1 *44 MFG-9-238107  3/8-16 X 1 FH SH(SS) 2
19A MFG-6-542211 .078 THRUST BEARING 1 45 MFG-6-771017 MAST/SCALE LOAD CELL 1
20 MFG-6-542212 .060 RACE 2 * MFG-6-771007 MAST/SCALE METER(SS) 1
20A MFG-6-542470 INDEX ARM-2 1 *38 SEW-4-900171 V-L BOOT (BLK) 1
21 MFG-6-542575  INDEX GUIDE BOLT 1 * SEW-6-001048 SLING/BELT BAG 1
4

MFG-9-225020
NOT PICUTRED

3/4 PLASTIC CAPS

February 2021

For your nearest Distributor, call 1-800-694-4525




VANDER 600

st Distributor, call 1-800-694-4525

your neare:

For

February 2021



VANDERLIFT 600

REF # PART # DESCRIPTION QTY REF # PART # DESCRIPTION QTY
1 MFG-9-523190 CASTER 3" NON-LOCK 2 21 MFG-9-592300 WASHER 5/8" WHITE NY 1
2 MFG-9-238120  3/8-16X1.25 FH-SH/SS 2 22 MFG-6-573300  SHIFT BAR (33 3/4") 1
3 MFG-9-263820  3/8-16 NYLON LOCKNUT 4 23 MFG-6-000055 HOSP PLUG W/AC CORD 1
4 MFG-4-900603 600 LEG PROT (RIGHT) GREY 1

4A MFG-4-900604 600 LEG PROT (LEFT) GREY 1 25 MFG-9-633820  7/8" END CAP-RUBBER 1
5 MFG-4-100602 600 LEG (RIGHT) WHT 1 26 MFG-9-621000 1" LOCKING PLUG 2

MFG-4-200602 600 LEG (RIGHT) BLUE 1 27 MFG-6-008025 PENDANT SWITCH-CON/B 1
5A MFG-4-100601 600 LEG (LEFT) WHITE 1 28 MFG-4-100030  V-L TOWER (WHITE) 1

MFG-4-200601 600 LEG (LEFT) BLUE 1 MFG-4-200030 V-L TOWER (BLUE) 1
6 MFG-9-225750  1/4-20 X 3/4 FH PH 4 *28 MFG-9-322039 VC CORD ASSEM (TAN) 1
7 MFG-9-238100  3/8-16 X1 GR 5 BOLT 3 *28 MFG-9-336450 E-STOP WIRE HARNESS 1
*7 MFG-9-293807  3/8" SPLIT LOCK WASH 5 *28 MFG-9-370650 POWER CORD (MOTOR) 1
8 MFG-4-100020  V-L BASE (WHITE) 1 *28 MFG-9-398956  WIRE 5&6 MICRO SWTCH 1

MFG-4-200020  V-L BASE (BLUE) 1 *28 MFG-9-542400  1/2" GROMMET 1
*8 MFG-6-008010 24V CONTROL BOARD S 1 29 MFG-9-672010  PLASTIC PLUG 2.5X1.5 1
*8 MFG-9-270463  4-40X5/8 SH CAP (SS) 2 30 MFG-9-265005  1/2-20 NYLON JAM NUT 2
*8 MFG-9-270625  6-32X1/4 BH SH (SS) 2 31 MFG-9-250250  1/2-20X2 1/2 HH 1
*8 MFG-9-270838  #8-32 X 3/8" PH-PH 2 32 MFG-9-624110 BRONZE BUSHING 3/4" 2
*8 MFG-9-271075 #10-24 X 3/4 MS 1 33 MFG-9-370690 EMERGENCY STOP SWTCH 1
*8 MFG-9-320650 CORD RESTRAINT 1 34 MFG-4-100070  LIFT ARM (WHITE) 1
*8 MFG-9-321510 BATTERY 12 VOLT 2 MFG-4-200070  LIFT ARM (BLUE) 1
*8 MFG-9-351600 JUMPERS (BATTERY) 1 35 MFG-9-250155  1/2-20X1 1/2 HH 1
*8 MFG-9-386630 FLAG TERM. .250 1 36 MFG-9-295012 WASHER- 1/2 X1 O.D. 2
*8 MFG-9-386710 RING TERMINAL (BLUE) 2 37 MFG-4-910130 COMP/HANGER BAR(GREY) 1
*8 MFG-9-387100 SPADE CONN-MALE (BL) 1 38 MFG-4-910120 HANGER ROD COMPLETE 2
*8 MFG-9-570850 BATTERY PAD (UPPER) 1 39 MFG-4-520151  ACTUATOR, V-L 24V 1
*8 MFG-9-570860 BATTERY PAD (LOWER) 1 *39 MFG-4-930145 CRANK - EMERGENCY DN 1
*8 MFG-9-570870 BOARD PAD 1 *39 MFG-9-290650  #6 INTERNAL LOCK/WSH 2
*8 SEW-6-000089 BATTERY STRAPS 1 *39 MFG-9-370660 MIC SWITCH/DOORG&LIFT 1
9 MFG-9-250050  1/2-13 X 5 1/4 HH G5-LEG 2 *39 MFG-9-672020 PLASTIC MOUNT-MICRO 1
10 MFG-9-295040 WASHER .040/SS 2 *39 SEW-4-900171  V-L BOOT (BLK) 1
11 MFG-9-295062 WASHER .062/SS 2 40 MFG-9-238125 3/8 X1 1/4 SHBOLT 1
12 MFG-9-265008  1/2-13 NYLON JAM NUT 2 41 MFG-9-645500 HOSE 4 ACT. BUSHING 1
13 MFG-9-523100 CASTER 4" LOCKING 2 42 MFG-9-263118  5/16-18 HEX NUT 1
14 MFG-9-238153  3/8-16X 1.5 FH SH/SS 2 43 MFG-6-000522  PLASTIC LIDS 2
15 MFG-6-583650 CUT TIE ROD ENDS 2 * MFG-9-261024  #10-24 LOCK NUT 2
16 MFG-9-263824  3/8-24 N.F. NUT-ZN 6 * SEW-6-001048 SLING/BELT BAG 1
17 MFG-4-900605 600 TIE ROD-CHROMED 2 * MFG-9-225020  3/4 PLASTIC CAPS 4
18 MFG-9-583600 TIE ROD END 2
19 MFG-6-000350 INDEX ARM (ZINC) 1 * NOT PICTURED
20 MFG-9-266311  LOC NUT 5/8-11 1 OPTIONAL

MFG-4-401200  IMS HANGING SCALE 1

February 2021

For your nearest Distributor, call 1-800-694-4525




VANDER 600 W/SCALE

For your nearest Distributor, call 1-800-694-4525

February 2021



VANDERLIFT 600 W/SCALE

REF # PART # DESCRIPTION QTY REF # PART # DESCRIPTION Qry
1 MFG-9-523190 CASTER 3" NON-LOCK 2 20 MFG-9-250047  1/2-13X 4 SH CS-SS 1
2 MFG-9-238120  3/8-16X1.25 FH-SH/SS 4 20A MFG-9-265010  1/2-13 HEX NUT -ZN 2
3 MFG-9-263820  3/8-16 NYLON LOCKNUT 4 21 MFG-6-573290  SHIFT BAR-2 (29") 1
4 MFG-4-900603 600 LEG PROT (RIGHT) GREY 1 22 MFG-6-000055 HOSP PLUG W/AC CORD 1

4A  MFG-4-900604 600 LEG PROT (LEFT) GREY 1 24 MFG-9-633820  7/8" END CAP-RUBBER 1
5 MFG-4-200602 600 LEG-RIGHT (BLUE) 1 25 MFG-9-621000 1" LOCKING PLUG 2
MFG-4-100602 600 LEG-RIGHT (WHITE) 1 26 MFG-6-008025 PENDANT SWITCH-CON/B 2
5A  MFG-4-200601 600 LEG-LEFT (BLUE) 1 27 MFG-4-200037  V-L/SCALE TOWER-BLUE 1
MFG-4-100601 600 LEG-LEFT (WHITE) 1 1
6 MFG-9-225750  1/4-20 X 3/4 FH PH 4 MFG-4-100037  V-L/SCALE TOWER-WHITE 1
7 MFG-9-238100  3/8-16 X 1 GR 5 BOLT 3 27 MFG-9-320650 CORD RESTRAINT 1
*7 MFG-9-293807  3/8" SPLIT LOCK WASH 5 27 MFG-9-322039 VC CORD ASSEM (TAN) 1
8 MFG-4-200021  V-L BASE/SCALE BLUE 1 27 MFG-9-336450 E-STOP WIRE HARNESS 1
MFG-4-100021  V-L BASE/SCALE WHITE 1 27 MFG-9-370650 POWER CORD (MOTOR) 1
*8 MFG-6-008010 24V CONTROL BOARD SONEIL 1 27 MFG-9-398956  WIRE 5&6 MICRO SWTCH 1
*8 MFG-9-261024  #10-24 LOCK NUT 2 *27  MFG-4-200057 V-L/S CELL HOUSING-BLU 1
*8 MFG-9-270463  4-40X5/8 SH CAP (SS) 2 *27  MFG-4-100057  V-L/S CELL HOUSING-WHITE 1
*8 MFG-9-270625  6-32X1/4 BH SH (SS) 2 29  MFG-9-265005  1/2-20 NYLON JAM NUT 2
*8 MFG-9-270838  #8-32 X 3/8" PH-PH 2 30 MEG-9-250250  1/2-20-2 1/2 HH 1
*8 MFG-9-271052  #10-24-1/2 BH SH-SS 2 31 MFG-9-624110  BRONZE BUSHING 3/4" 2
*8 MFG-9-271075  #10-24 X 3/4 MS 1 32 MFG-9-370690 EMERGENCY STOP SWTCH 1
*8 MFG-9-321510  BATTERY 12 VOLT 2 33 MFG-4-200070  LIFT ARM (BLUE) 1
*8 MFG-9-351600  JUMPERS (BATTERY) 1 MFG-4-100070  LIFT ARM (WHITE) 1
*8 MFG-9-386630 FLAG TERM. .250 1 34 MFG-9-250155  1/2 X201 1/2" HH 1
*8 MFG-9-386710  RING TERMINAL (BLUE) 2 35 MFG-4-910130 COMP/HANGER BAR(GREY) 1
*8 MFG-9-387100  SPADE CONN-MALE (BL) 1 36 MFG-4-910120 HANGER ROD COMPLETE 2
*8 MFG-9-542400  1/2" GROMET 1 37 MFG-4-520151  ACTUATOR, V-L 24V 1
*8 MFG-9-570850  BATTERY PAD (UPPER) 1 *37  MFG-4-930145 CRANK - EMERGENCY DN 1
*8 MFG-9-570860  BATTERY PAD (LOWER) 1 *37  MFG-9-290650  #6 INTERNAL LOCK/WSH 2
*8 MFG-9-570870  BOARD PAD 1 *37  MFG-9-370660 MIC SWITCH/DOORS&LIFT 1
*8 SEW-6-000089 BATTERY STRAPS 1 *37  MFG-9-672020 PLASTIC MOUNT-MICRO 1
9 MFG-9-250050  1/2-13 X 5 1/4 HH G5-LEG 2 38 MFG-9-238125  3/8 X 1 1/4 SH BOLT 1
10 MFG-9-295040  WASHER .040/SS 2 39 MFG-9-263118  5/16-18 HEX NUT 1
1 MFG-9-295062 WASHER .062/SS 3 40 MFG-9-645500 HOSE 4 ACT. BUSHING 1
12 MFG-9-265008  1/2-13 NYLON JAM NUT 2 41 MFG-6-000522  PLASTIC LIDS 2
13 MFG-9-523100  CASTER 4" LOCKING (POLY) 2 42 MFG-6-771017  MAST/SCALE LOAD CELL 1
14 MFG-6-583650 CUT TIE ROD ENDS 2
15 MFG-9-263824  3/8-24 N.F. NUT-ZN 6 44  MFG-9-238107  3/8-16 X 1 FH SH(SS) 2
16 MFG-4-900605 600 TIE ROD-CHROMED 2 45 MFG-4-200047  V-L/S CELL MOUNT-BL 1
17 MFG-9-583600  TIE ROD END 2 MFG-4-100047  V-L/S CELL MOUNT-WHITE 1
18 MFG-5-704000 1" GREEN SPRING/DANLY 1 * MFG-6-771007 MAST/SCALE METER(SS) 1
18A MFG-6-542211 078 THRUST BEARING 1 *37  SEW-4-900171 V-L BOOT (BLK) 1
19 MFG-6-542212 060 RACE 2 * SEW-6-001048  SLING/BELT BAG 1
19A  MFG-6-542470  INDEX ARM-2 1 * MFG-9-225020  3/4 PLASTIC CAPS 4
20 MFG-6-542575  INDEX GUIDE BOLT 1 :

NOT PICTURED

February 2021

For your nearest Distributor, call 1-800-694-4525



christine
Typewritten Text
*

christine
Typewritten Text

christine
Typewritten Text

christine
Typewritten Text

christine
Typewritten Text

christine
Typewritten Text

stephani
Typewritten Text


VANDER 1000

11

st Distributor, call 1-800-694-4525

your neare:

For

February 2021



VANDERLIFT 1000

REF # PART # DESCRIPTION QTY REF # PART # DESCRIPTION19 QTY
1 MFG-9-523190 CASTER 3" NON-LOCK 2 19 MFG-9-592300 WASHER 5/8" WHITE NY 1
2 MFG-9-238153  3/8-16X 1.5 FH SH/SS 4 20 MFG-9-266311  LOC NUT 5/8-11 1
3 MFG-9-263820  3/8-16 NYLON LOCKNUT 4 21 MFG-6-573300  SHIFT BAR (33 3/4") 1
4 MFG-4-900603 600 LEG PROT (RIGHT) GREY 1 22 MFG-6-000055 HOSP PLUG W/AC CORD 1

4A MFG-4-900604 600 LEG PROT (LEFT) GREY 1
5 MFG-4-101002 1000 LEG-RH (WHT) 1 24 MFG-9-633820  7/8" END CAP-RUBBER 3
NFG-4-201002 1000 LEG-RH (BLUE) 1 25 MFG-9-621000 1" LOCKING PLUG 2
5A MFG-4-101001 1000 LEG-LH (WHT) 1 26 MFG-6-008025 PENDANT SWITCH-CON/B 1
MFG-4-201001 1000 LEG-LH (BLUE) 1 27 MFG-4-101030 1000 TOWER (WHT) 1
6 MFG-9-225750  1/4-20 X 3/4 FH PH 4 MFG-4-201030 1000 TOWER (BLUE) 1
7 MFG-9-238122  3/8-16 X 1 1/4 HH-G5 3 27 MFG-9-322039 VC CORD ASSEM (TAN) 1
*7 MFG-9-293807  3/8" SPLIT LOCK WASH 5 *27 MFG-9-336450 E-STOP WIRE HARNESS 1
8 MFG-4-101020 1000 BASE (WHT) 1 *27 MFG-9-370650 POWER CORD (MOTOR) 1
MFG-4-201020 1000 BASE (BLUE) 1 *27 MFG-9-398956  WIRE 5&6 MICRO SWTCH 1
*8 MFG-6-008010 24V CONTROL BOARD SONEIL 1 *27 MFG-9-542400  1/2" GROMMET 1
*8 MFG-9-270463  4-40X5/8 SH CAP (SS) 2 29 MFG-9-265005  1/2-20 NYLON JAM NUT 2
*8 MFG-9-270625  6-32X1/4 BH SH (SS) 2 30 MFG-9-250250  1/2-20-2 1/2 HH 1
*8 MFG-9-270838  #8-32 X 3/8" PH-PH 2 31 MFG-9-624110 BRONZE BUSHING 3/4" 2
*8 MFG-9-271075  #10-24 X 3/4 MS 1 32 MFG-9-370690 EMERGENCY STOP SWTCH 1
*8 MFG-9-320650 CORD RESTRAINT 1 33 MFG-4-101070 1000 ARM (WHT) 1
*8 MFG-9-321510 BATTERY 12 VOLT 2 MFG-4-201070 1000 ARM (BLUE) 1
*8 MFG-9-351600 JUMPERS (BATTERY) 1 34 MFG-9-250155  1/2-20X1 1/2 HH 1

*8 MFG-9-386630 FLAG TERM. .250 1
*8 MFG-9-386710  RING TERMINAL (BLUE) 2 35 MFG-4-910110  1000# HANGER BAR/COM 1
*8 MFG-9-387100 SPADE CONN-MALE (BL) 1 *35 MFG-9-261024  #10-24 LOCK NUT 2
36 MFG-4-910100  1000# HANGER ROD-COM 2
*8 MFG-9-570850 BATTERY PAD (UPPER) 1 37 MFG-4-551000  1000# ACTUATOR ASSY 1
*8 MFG-9-570860 BATTERY PAD (LOWER) 1 *37 MFG-4-930145 CRANK - EMERGENCY DN 1
*8 MFG-9-570870 BOARD PAD 1 *37 MFG-9-290650  #6 INTERNAL LOCK/WSH 2
*8 SEW-6-000089 BATTERY STRAPS 1 *37 MFG-9-370660 MIC SWITCH/DOORG&LIFT 1
9 MFG-9-250058 1/2X51/2 HH G8 2 *37 MFG-9-672020 PLASTIC MOUNT-MICRO 1
10 MFG-9-295040 WASHER .040/SS 2 *37 SEW-4-900171 V-L BOOT (BLK) 1
11 MFG-9-295062 WASHER .062/SS 2 38 MFG-9-238125 3/8 X1 1/4 SHBOLT 1
12 MFG-9-265008  1/2-13 NYLON JAM NUT 2 39 MFG-9-263118  5/16-18 HEX NUT 1
13 MFG-9-523100 CASTER 4" LOCKING 2 40 MFG-9-645500 HOSE 4 ACT. BUSHING 1
14 MFG-6-583650 CUT TIE ROD ENDS 2 41 MFG-6-000522 PLASTIC LIDS 2
*15 MFG-9-263824  3/8-24 N.F. NUT-ZN 6 * SEW-6-001048 SLING/BELT BAG 1
16 MFG-4-900605 600 TIE ROD-CHROMED 2 * MFG-9-225020  3/4 PLASTIC CAPS 4

17 MFG-9-583600 TIE ROD END 2

18 MFG-6-000350 INDEX ARM (ZINC) 1 * NOT PICTURED
OPTIONAL

MFG-4-901145 1000 HANGING SCALE 1

February 2021

For your nearest Distributor, call 1-800-694-4525



christine
Typewritten Text


Backside of Base (LIFTS WITHOUT BUILT-IN SCALE)

REF #| PART# DESCRIPTION Qry
1 6-000350 INDEX ARM (ZINC) 1
2 9-266311 LOC NUT 5/8-11 1
3 9-592300 | WASHER 5/8" WHITE NYLON| 1
4 6-000366 TIE ROD - CHROMED 2

Reference #2 (part #9-266311) is located on the inside of the base.

February 2021

For your nearest Distributor, call 1-800-694-4525

13


stephani
Oval

stephani
Line

stephani
Oval

stephani
Line

stephani
Oval

stephani
Line

stephani
Oval

stephani
Line


Step 1)

Step 2)
Step 3)
Step 4)

Step 5)

Step 6)

Step 7)

Step 8)

Step 9)

TOOLS NEEDED TO ASSEMBLE YOUR LIFT

% “Wrenches (2) Standard Screw Driver
9/16” Wrench 3/8” Wrench

%” Wrench

Phillips head screw driver

Apply 1-2 drops of Loctite to all nuts and bolts

ASSEMBLY PROCEDURE
FOLLOW STEPS ONE THROUGH TEN

Numbers coincide with pictorial on following page

Remove mast with pendant switch, arm assembly, hanger bar with pads, hanger rods and small
cardboard box containing batteries, 10 x 24 nut and bolt, 2 1/2" mast bolt and bottom actuator
bolt, (3) 3/8” bolts, and (3) 3/8” lock washers.

Remove the base assembly from box.

Using Phillips screwdriver, remove plastic lids from base assembly.

Place mast over base assembly. Connect all wire connectors numbered 1 through 6 and gently
guide wires into base being carful not to pinch any wires when the mast is put on the base.
The number 4 tan wire plugs directly into the control board inside base at phone jacks.

Align the three (3) holes in the mast with the three (3) holes in the base. Apply 1-2 drops of
Loctite to the three (3) 3/8” bolts and three (3) 3/8” lock washers; do not tighten them
completely at this time.

Place shift bar through shift bar guide on the right end of the mast over the index arm on the
base assembly. (Loosen the three (3) 3/8” bolts on mast if needed.) When shift bar is in place
then tighten the three (3) 3/8” bolts in mast firmly.

Place the two batteries inside the base and hook together the battery wire connection. Place
the two black lids back on base and tighten down.

Hang hospital grade plug with coil cord on mast before assembling tie rods to index arm. Left
tie rod goes to the bottom hole of the index arm and right tie rod goes to the top hole of the
index arm. Place 3/8” lock washers and 3/8” nut to each tire rod and tighten firmly.

Place actuator cover on actuator then align upper arm into mast bracket using %2 x 2 %5 HH bolt.
At this time apply 1-2 drops of Loctite then tighten the %-20 Jam nut. Align lower arm bracket
holes with top of the actuator, and install 2 3/4" plastic nut covers before

inserting %2 - 20 x 1 %5” HH bolt. At this time apply 1-2 drops of Loctite then tighten the %4”-20
Jam nut. Place %” plastic caps over nut and bolt on top of the actuator.

Step 10) Place hanger bar with pads on end of arms assembled and insert 10 x 24 bolt and tighten 3/8”

nut firmly. Place hanger rods on hanger assembly.

February 2021 For your nearest Distributor, call 1-800-694-4525 14



Ay

T
R

NS

1

15

Y

For your nearest Distributor, call 1-800-694-4525

February 2021



TROUBLE SHOOTING GUIDE
FOR VANDER-LIFT & VERA

WITH CONTROL BOARD (PART #6-008000)

PROBLEM

POSSIBLE SOLUTION

1. After extensive charging
red light comes on after
very few lifts

2. If green light is weak or
does not come on when
you stari charger and lift is
plugged into live 110AC
outlet,

3. Handhold control works,
but auxiliary up/down
switch does not.

4, The actuator goes up and

down, but makes an
unusual noise within.

February 2021

a) Plug unit into live 110AC outlet. Disconnect batteries. Check charger
output (per diagram 1A) voitage should read between 27 and 28 volts. If
output is below 27 volts, charger is bad. Replace charger.

by Check combined battery voltage, voltage should be below 24 voits if red
light is on. If voltage is above 24 volts, return lower PC board (logic board) of
control board for recalibration (refer to diagram 1B). If below 24 voits, refer
to c).

¢) Check individuat battery voitage while operating lift (per diagram 1C).
Voitage should be equal in both batteries. If there is a difference of greater
than 3 voits between batteries, send in the low battery for replacement.

a) Check to make sure the emergency stop switch is not in the “Off” position.

b) Make disconnection of coil cord from charger system (per diagram 2A).
USE EXTREME CAUTION. Check voitage from coil cord by placing probes
on black and white wires. If you do not have 110 AC, replace coil cord and
plug. If you have 110 AC refer to next step.

¢) Make sure lift is plugged in to live 110V outlet. If tight is stili not on refer to
diagram 1A. Voltage should be between 27 and 28 voits. If below 27 volts
replace charger. If voltage is 27 or 28 volis send lower PC hoard (logic board)
of control board back for recalibration (refer to diagram 1B).

d) Check 2 amp fuse marked F1 to make sure it is not bad. Ifit is bad, use
spare fuse and replace.

e) Check the emergency down micro switch located under actuator to make
sure it Is tight up against the bottom of the actuator. If the emergency down
micro switch is tight, bypass micro switch by connecting #5 & #6 wires off
board in base. If light then operates, replace micro switch.

f) If every step is checked and everything is working, replace hand control.

a) Check connections to switch. If all connections are good replace switch,

a) Replace actuator.

For your nearest Distributor, call 1-800-694-4525 16




Trouble Shooting Guide for Vander-Lift & Vera (con’t)

. Lift continuously runs after
releasing hand control
andfor auxiliary switch.

. Lift goes up but will not go
down using hand control
or auxiliary switch.

. Lift goes down but will not
go up using hand control
or auxiliary switch.

. When either hand control
or auxiliary switch
actuates refays, but
actuator does not go up or
down.

. When attempt is made to
operate lift with either the
hand control or the
auxiliary switch and
buzzing noise is heard
from within the base.

10. Lift will not operate up or

down using hand control
or auxiliary switch.

February 2021

a) Examine hand control for signs of wear, making sure the buttons are
operating properly. If hand control is faulty, replace. If hand control is
operating correctly, refer to next step.

b) Remove pendant switch from mast using phillips screwdriver, Remove
black lid from base in order to have access to control board. Unplug tan wire
from position #4 (phone connection). Plug hand control directly into control
board at position #4 (phone connection). Try operating the {ift up and down.
If lift operates properly, replace tan wire. If the lift is continuing to mal-
function, replace top PC (relay board) of control board (refer to diagram 5B)

a} Check the emergency down micro switch located under actuator to make
sure it is tight up against the bottom of the actuator. [f the emergency down
micro switch is tight, bypass micro switch by connecting #5 & #8 wires off
board in base. If lift then operates, replace micro switch.

b) Check 2 amp fuse on control board marked F1. If fuse is bad, replace with
spare.

c) If lift is still not operating correctly, repiace top PC board (relay board) of
control board (refer to diagram 5B).

a) Check fuse on control board marked F2. If fuse is bad, replace with spare.
by 1flift is still not operating correctly, replace top PC board (relay board) of
control board. Be careful to properly align top portion to control hoard. Refer
{o diagram 5B for wire {ocations.

a) Check connections of the motor power cord underneath actuator cover and
inside base for 24 volt (per diagram 8A).

b) If batteries are good, replace top PC (refay board) of control board (refer to
diagram 5B).

a} Check charging system as per 1a). If charging system is working, charge
the unit for 12 hours. If problem persists, check batteries per 1b).

a) Refer to steps 1a) and 1b).
b) Make sure emergency stop switch is in “On” position.
¢) Refer to step 8a).

d) Remove black lid on base in order to have access to control board.
Remove white wire at post marked "UP™ and plug it into post marked P2",
Remove blue wire from post marked "DN" and plug it into post marked "P11°.
The lift should now operate using the auxiliary switch only. The procedure
described in this section (10d) should only be used in case of emergency and
you must replace the control board as soon as possible.

For your nearest Distributor, call 1-800-694-4525 17



NOILJO3INNOD
INOHd NV1

e ] 57

assn 1ON

NMOQ/dn

n1a Na a\n AYYTIXNY 9pIS aIIM umoig 0} 8qoid JAILSOd
HOLIMS OHOIN
Ad3LLve N HOLIMS

MOd AONIDHINT  4o1S AONIDHHINI

1

a3sn LON nyg

BRN

BRN

HOLIMS 9IS BJIAA @N[g 01 8qoid JAILVYVOIN

WHITE

H3IOHVHO
Ad311vd

.I RLUPA I RLUPB RLDWNB

#::%

Q409 HAMOd AONIOUINT 000800-9# Wed

uary

HOLIMS dO1S

2021

NHO

Z
oof]

HOLOW advod TO41NOD L'TOA e

Movia W

VI NVHOVIA

1NdNI
OVA OLL

18

For your nearest Distributor, call 1-800-694-4525



anig el

3aN79 Nd

assn LON

doe|day/anoway g

9de|day/an0waY §

NOILJO3INNOD
INOHd NV1

e ] 57

assn 1ON

HOLlIMS
NMOQ/dn

Ll
Ndd

BRN

dn AHVTIIXNY

(pieog 2160]) pieoq Dd 19MO|
uo 19)20s ojul sbad pjob g ubije 01 [njaie) ,

HOLIMS OHIIN HOLIMS
NMOQ AONIOHANT  doL1s ADNIDHANI

Ad3alliva

BRN
WHITE

R

B

aoe|day/anowiay 8

9de|day/anoway

I RLUPB I RLDWNB I

|-

H3IOHVHO
Ad311vd

—5 WHITE

<= BLACK

il

ado9d H3amod
HOlONW

€ 0018.E-6# Hed

HOLIMS dO1S

AONIOHIN 000800-9# Med

advod TO0H1INOD L'TOA e

(preog 21607) Dd 189m0

“Youaim ,8/S yum uarybi
"9seq JO D' O] YdUMS AJel|IXNe 1SsuUldY /|
"SUOIID3UUOD M YHM |nj2Jed
Bulaq aseq 31| 03U 3joeg PJeod |0JIU0d INd 9|
‘pPa1BUUOISIP
A|snoinaid suoidauuod |je ade|day ‘gL
weibelp 910Ny
‘sbad p|ob xis
pue sbad a1ym ubije Ajinya1ed 'sbad anuym
uo (pJeoq Aejai) pieoq Dd dolr mau ayrind v
'SUOI}DRUUOD
Bupew uaym piey ssaid 03 10u [nya1ed KisA
Bbuiaq zL# Ybnoayl /# suoidauuod de|day €|
1yb11 01 Uy b1y 01 10U [NyBIED ‘(PiROq
2160]) p4e0Q Dd I19MO| MAU UMOP MIIIS T
‘(p4eoq 2160]|) pieoq Hd Jamo| p|o dAOWI
pue J3UJ0D Yded 18 SUO PIIRDO| SMIDS
sdi|[1yd ¥ SA0Wa4 JISALPMBIDS SAlf|iyd YUM L L
‘weibelp sad se z | # ybnoayl /4 ‘(pi1eoq
3160|) p1e0q Dd J9MO| WO} SIIM SAOWSY 0|
paAowWal 1§ Pa123uU0dSIp A|919|dwod

9q p|noys (pieoq Aeja.) pieoq Hd dol ‘6

NHO

0| LNdNI
N 5 OVA OLL

L/

‘weJbelp uo pajou
SUOI3D3UU0D INOJ BululRWI DAOWDY
XIS yBNOoJY} UO SISqWINU UOIID3UUOD

e 3seq wouy saim bnjdun
JaUJ0D Ydea)
pJeoq Dd doi 1| ‘sbad auym uo umop

Buissaid a)iym ‘pieoq Hd doy arowas o)
‘(pieoq Aejai) pieoq Dd doy anoway
"35e(q WO} pleod |043U0d dA0WSY
"pJeoq |0J3u0d uo yoef
auoyd WoJj f# UOIIDDUUOD SIM UR) SAOWY
"UYd1Ms AleljIxne SA0WI ‘Yduaim ,8/S buisn
'sa11931eq dA0WI 19 Bnjdun

JDALIPMaIDS sdijjiyd Buisn spi| yoe|q aA0waY

dl NvdovId

n o

e Rulh

19

For your nearest Distributor, call 1-800-694-4525

February 2021



alaH oqoid
(+) anisod

aleH eqo.d
(-) eAneboN

2J9H 8qo.d
(+) enmsod

aleH ©eqo.d
(-) eAneboN

3 aI8H
= <& Jadunr suuon

@
©
Q
Q

=

d4d3dH 1S0d Ad311Vd
J4IM MOV'1d

g [ 393H 1SOd AH3LLYS

30E|g

[«

ddIM d3d

9I9H
Jadwinp 109Uu09)

0LS12E-6# Hed
S31Y31L1vg 110A 21 (2)

91 welbeiqg

20

For your nearest Distributor, call 1-800-694-4525

February 2021



NOILJO3INNOD
INOHd NV1

e ] 57

cl a3isn LON

Gj_m
HOLIMS
NMOQa/dn
ong NG a\ AHYTIXNVY
HOLIMS OHOIN HOLIMS
Ad3llve NMOQ AONIOHINT  goLS AONIOHINI

/
a3asn 1LON MM
a
w

R
BRN

BRN

WHITE

H3OHVHO
Ad311lve

.I RLUPA II RLUPB | RLDWNB I

alay pJod 109
W04} 1o8UU0oSsIq

NHO

’

i

1NdNI

0
W 5 OVA OLL
—

Movig W

#::%

HOLIMS dO1S
Q409 HAMOd AON3OUIN3 000800-9# Hed

HOL1ON

advod TO041NOD LI'10A v2

iTiIiNOITLNVDO AWIHLXEI 3ISN

Ve NvdOvId

21

For your nearest Distributor, call 1-800-694-4525

February 2021



assn LON

JInig el
HOLlIMS
NMOQ/dn
3N19 Nd ¢ ] LTHM A"HVTIIXNVY

Ad3allivg

aasn 1LON

BRN

soe|day/anoway g

9de|day/anowdy 8

(pleog 2160]) pieoq Dd Jamoj

HOLIMS OHIIN
NMOQ AODNIOH3INI

uo 19D0s o1ul sbad pjob 9 ubije 03 [nyaie) ,

HOLIMS
dO.lS AONZOHIANT

mmwo

WHITE

WHITE

NOILO3INNOD
INOHd NVL1

e s 57

X
@ =
. h“w :nﬂ_._
— HOLIMS dO1S
ado) 4amod AONIDH3INT
HOLON

[4

[m)]
L

R
BRN

"YoudIm ,8/G Yyum uaybiy
"95eq JO YD 03Ul Yd1MS Alel|IXne LIsuIRY "€ |
*SUOIIDBUUOD UM YHM [Nja1ed
o Bulaq aseq }i| 03Ul 3jdeg PIeO( 013U INd T L
‘Pa3d3UUO0ISIP
A|snoinaid suoidauuod |je adejday ‘| |
weibelp 910N«
‘sbad p|ob xis
pue sbad snym ubije Ajnyaied ‘sbad snym
uo (pJeoq AejaJ) piseoq Dd dolr mau ayrind -0l
pPaAOWI 1§ Pa123uu0dsIp A|919|dwod

2oe|day/anoway g
9de|day/anoway g

HIAHDHVHI 9q p|noys (pseoq Aeja1) pJeoq dd dol ‘6
Ad3allveg NHD
‘Tl 1ndni
O
LHM .m OVA OLL
an MOv1g 7

‘weibelp uo pajou
SUOI3D3UUOD INOJ BulUlRWI SAOWY '8
XIS yBN0oJY} UO SI2qUINU UO[3dD3UU0D
e 9seq woly sasm bnjdun '/
*JaUJod ydea)
pJeoq Dd doi 11| ‘sbad a3ym uo umop
Buissaid a)1ym ‘pieoq Hd doi srowas o)
‘(pdeoq Aejas) pleoq Hd doy sroway ‘9
"9seq WOJj pleod |043U0d SA0WY G
“pJeoq |0J3u0d uo oef
auoyd WOl f# UOIIDBUUOD 1M UR) SAOWY '
"UoMs Aleljixne anowal ‘youaim ,g8/s buisn ‘g
"SalIa1eg dA0WRL g Bnidun 'z
JaApMaIDs sdifjiyd Buisn spi| yde|q aroway ‘|

€ 00c8.E-6# Hed
(preog 21607) Dd 1omo
000800-9# Hed

advod T04d1INOD 110A e as NvHOvId

22

For your nearest Distributor, call 1-800-694-4525

February 2021



assn 1ON
Inid el

HOLlIMS

NMOQ/dn
amana \ n AHYTIIXNY
HOLIMS OHOIN HOLIMS

Ad3Live NMOQ AONIOHANT  4oLS AONIOHINS

1

assn 1LON

BRN
WHITE
BRN

BRN

WHITE

.I RLUPA II RLUPB | RLDWNB I

H3IDHUVHO
Ad3allvg NEO
NOILO3NNOD = Y
INOHd NVL O OVA OLL
llwu_ ol SoviEe o
paysiul} usym ainodss
S| UOI}0BUUOD aJIns ag
Sl MOBIg © ﬁ____u: :n%
9qoid aAnebeN eoeld — L HOLIMS dOLS
QHOD HAMOd AONIOHIN 000800-9# Med
alM Buym @ - Botow ayvod TOHLNOD L10A ¥2 v8 NvHOVId

8p0id 9AIlISOd 99e.|d

23

For your nearest Distributor, call 1-800-694-4525

February 2021



MONTHLY VANDER-LIFT™ SLING INSPECTION CHECKLIST

INSTRUCTIONS: All slings in the facility must be checked monthly. Slings that are damaged or excessively worn must be removed
from service and replaced with undamaged slings. Check each blank as that item is inspected. Note the date inspected, the initials of
the nurse or professional rehabilitation department staff member who performed the inspection, and action taken, if any, in the
“CORRECTIVE ACTION” column.

YEAR

JAN | FEB | MAR | APR | MAY |[JUN |JUL | AUG | SEP | OCT | NOV | DEC | CORRECTIVE ACTION

Total number of slings.

Is loose and/or missing
stitching present?

On slings with safety
belts, does Velcro or
plastic connector fasten
securely?

Are tears present?

Is excessive wear
present?

Is color fading on
stabilizing handles?*

Is the padding inside the
leg straps smooth?**

*If the color is fading on the stabilizing handles, this indicates the sling is being laundered with bleach or with a harsher detergent than is recommended. The sling must be

removed from service immediately and discarded as bleach or harsh detergent can weaken the fabric and stitching.
**If the padding inside the leg straps is bunched (no longer smooth), this indicates the sling has been dried in a hot dryer. The sling must be removed from service immediately

and discarded as too much heat can damage the sling.

February 2021 For your nearest Distributor, call 1-800-694-4525 24



MONTHLY VANDER-LIFT™ INSPECTION CHECKLIST

INSTRUCTIONS: Use one page for each VANDER-LIFT™. Check each blank as that item is inspected. Note date inspected, initials of
maintenance staff member who performed inspection and repairs or adjustments made in the "COMMENTS” column.

Serial Number of Lift Year

JAN | FEB | MAR | APR | MAY [JUN |JUL | AUG | SEP | OCT | NOV | DEC | COMMENTS

Check nuts & bolts for
tightness

Inspect welds for cracks,
rusting & damage

Inspect hanger bar
welds & tolerance
(see diagram below)

Remove lids & inspect
wire connections

Check casters for
tightness/lint

Check battery voltage
while lift is in operation*

Check battery charger
output (27.6 volts + or-
.5 volts)

*13.2 volts if fully charged, approx. 12.0 volts if partially discharged (+ or - .5 volt). If voltage decreases by 4 - 5 volts, change the battery.
Hanger Bar Assembly Check
HANGERROD DIAGRAN

Please follow the maintenance and inspection procedures InspectWeld InspectWeld

outlined in the product manuals and record accordingly. / /&g:,:'a“:'ﬂgfm ey
Based on institutional average usage data, Vancare "

recommends that all lifts be replaced every ten years or

sooner based upon the facilities usage and the findings
during regular use, maintenance and inspections. \ /
Inspect Bottom of U for Wear
Verity grommets and hanger rods are present and In working condition.
February 2021 For your nearest Distributor, call 1-800-694-4525 25



stephani
Typewritten Text
HANGER ROD DIAGRAM

stephani
Typewritten Text
Grommets

stephani
Typewritten Text
Hanger rod

stephani
Typewritten Text

stephani
Typewritten Text
Verify grommets and hanger rods are present and in working condition.


We move body and mind

VanderLift I/Il - Quarterly & Annual Preventative Maintenance

Facility:

Contract Dates:

To:

Address:

Scheduled:

Actual:

Lift Model:

Next PM Check:

Lift Serial Number:

Number of Lifts Since Last PM:

Additional Service Needed?

YES

NO

Visual Inspection:

Description:

Pass Inspection:

Problems:

Fixed:

Inspect Fasteners:

Check all nuts and bolts for
tightness. If loose, apply 1 or 2
drops of Loctite#271.

O YES

OnNo

O N/A

O YES

anNo

Inspect Frame:

Visually inspect welds for
cracks, rusting and damage.

O YES

OnNo

O N/A

O YES

anNo

Hanger Assembly:

Inspect hanger bar for cracks in
welds and damage to bar.

O YES

OnNo

O N/A

O YES

anNo

Hanger Assembly
Swivel Mechanism:

Gap between hanger bar
assembly attachment rod and
swivel connector should be less
than 1/8 “.

O YES

ONo

O N/A

O YES

ONo

Hanger Rods:

Check for cracks and damage
to rod or welds.

Verify grommets and safety
clips are present and in
working order.

O YES

ONo

O N/A

O YES

ONo

Casters:

Inspect casters for
tightness/lint. Ensure that
caster brakes are working
oroperlv.

O YES

ONo

O N/A

O YES

ONo

Electrical System

Description:

Pass Inspection:

Problems:

Fixed:

Inspect wire
connections:

Remove lids and visually
inspect wire connections.

O YES

ONo

O N/A

O YES

ONo

Battery Voltage:

Under load, check batteries for
voltage (minimum 25 volts).
Check each battery for voltage
(should be equal). If more than
3 volts difference replace low
battery.

O YES

ONo

O N/A

O YES

anNo

Charger:

Check battery charger for
output (26+ volts, maximum
output 28 volts).

O YES

ONo

O N/A

O YES

Functional Testing:

Description:

Pass Inspection:

Problems:

Fixed:

Hand Control:

Press each button on the hand-
control for 10 seconds. Ensure
button function works
continuously.

O YES

ONo

O N/A

O YES

anNo

Load Test:
ONLY ANNUALY

Attach the load equivalent to
the rated capacity of the lift
according to the periodic
inspection requirements of ISO
10535:2006. With the test load
applied to the lift, listen for any
unusual noises; check all
structural welds for any signs
of stress or fatigue cracks. If
any are found, take the lift out
of service and contact your
Vancare distributor.

O YES

ONo

O N/A

O YES

anNo

Vancare Distributor:

Customer:

February 2021

PRINT

SIGN

For your nearest Distributor, call 1-800-694-4525

DATE




TOOLS NEEDED FOR QUARTERLY MAINTENANCE CHECK

% “Wrenches (2) 9/16 “Wrench
% “Wrench AC/DC Volt Meter
Phillips Head Screw Driver
Apply 1-2 drops of Loctite to all nuts and bolts

QUARTERLY MAINTENANCE

1. Check all nuts and bolts for tightness. If loose, apply 1 or 2 drops of
Loctite # 271.

2. Visually inspect welds for cracks and/ or rusting.

3. Check hanger assembly (per diagram.) (VANDER-LIFT ONLY)

4. Check hanger rods (per diagram) Gromets installed & hanger rod clips installed.

5. Remove lids and visually inspect wire connections.

6. Check batteries for voltage (minimum 25 volt). Check each battery for voltage
(should be equal). If more then 3 volts difference replace low battery. This
should be done under load.

7. Check battery charger for output (26+ volts, maximum output 28 volts)

ANNUAL MAINTENANCE

(All of the above quarterly maintenance in addition to the items listed below)

Attach the load equivalent to the rated capacity of the lift according to the
periodic inspection requirements of ISO 10535. With the test load applied to
the lift, listen for any unusual noises; check all structural welds for any signs of
stress or fatigue cracks. If any are found contact your Vancare distributor
immediately and take the lift out of service.

February 2021 For your nearest Distributor, call 1-800-694-4525 27


christine
Typewritten Text


" ATIWHSSY
gvd YEONVH FOVIddEd ‘IATdYSIA
SI d¥dM AT "Y¥EIM d0d LOHJSNI

piemM Joadsut pIiemM 1oadsul

- L]

@

[

)

==
]

R

your g/ ueyl sso] oq pinoys desn

]

27

For your nearest Distributor, call 1-800-694-4525

February 2021



	Vander-lift Skills Assessment.pdf
	Staff Member Observed  Date

	Vander-lift Skills Assessment.pdf
	Staff Member Observed  Date

	VANDER-LIFT_ CHECKLIST 031411.pdf
	INSTRUCTIONS: Use one page for each VANDER-LIFT™.  Check each blank as that item is inspected.  Note date inspected, initials of  maintenance staff member who performed inspection and repairs or adjustments made in the “COMMENTS” column.
	JAN

	VANDER 450 LIFT.pdf
	VANDER 450
	VANDER450NUMCHANGE

	VANDER 450 W SCALE LIFT.pdf
	VANDER 450 W SCALE
	VANDER450WSCALENUMCHANGE

	VANDER 600 LIFT.pdf
	VANDER 600
	VANDER600NUMCHANGE

	VANDER 600 W SCALE LIFT.pdf
	VANDER 600 W SCALE
	VANDER600WSCALENUMCHANGE

	VANDER 1000 LIFT.pdf
	VANDER 1000
	VANDER1000NUMCHANGE

	Blank Page



